Study on Reuse Potential of Textile Effluent in Bangladesh

Sadman Siam (180051102)

Adib Hossain Sijan (180051115)

A THESIS SUBMITTED FOR THE DEGREE OF
BACHELOR OF SCIENCE IN CIVIL ENGINEERING

Department of Civil and Environmental Engineering
Islamic University of Technology (1UT)
2023



PROJECT REPORT APPROVAL

It is hereby certified that the thesis entitled "Study on Reuse Potential of Textile Effluent in
Bangladesh™ submitted by Sadman Siam and Adib Hossain Sijan has been found as satisfactory
and fulfilling the requirements for the Bachelor of Science Degree (Bsc.) in Civil &

Environmental Engineering.

&Ry

SUPERVISOR

Professor Dr. Md. Rezaul Karim

Dean

Faculty of Science and Technical Education (FSTE)
[...]
dyebath effluents, is still difficult. Lin and Chen (1997) also showed that chemical processing is used
to prepare dyeing and finishing mill effluent for reuse. Color, turbidity, and COD can be successfully
reduced using electrochemical and chemical coagulation techniques. In contrast to chemical
coagulation, hydrogen peroxide improves electrochemical treatment and allaies settling issues. lon
exchange using anionic and cationic polymers enhances water quality even further. The treated
effluent has a high quality that is on par with deionized water.

To remove color from a methylene blue solution, Bari and Sultana (2016) did an experiment utilizing
hardwood charcoal, banana leaf ash, and rice husk ash (black and white). One factor at a time was
used to evaluate various particle sizes of each material. The findings showed that the ash from banana
leaves could successfully remove color from effluents that were tinted industrially. It is crucial to
remember that although the study assumed the mixing duration was set, it may really be adjusted.
Banana leaves must also be burned in the presence of oxygen in order to be turned into ash, which

has negative environmental effects.

17


https://www.researchgate.net/scientific-contributions/Carla-Terras-2022798405?_sg%5B0%5D=UZqX40tVxbZMPznLz0I1S-ZNoRSjT1_gUyqlwGpJMfW_WawI5jhmwadgdHatJ-qxjc09QKo.rgWAFK3Li97L3kFBpDZR1jnTh84U4cRKEIPmq76mqeGaWcz9kOen_hNza_HylyHzXY3q2UGiv1_ONs7yrxVpxw&_sg%5B1%5D=rLUvCTyr5QBMarRZXIanG6kW9_A4irlpZmXkVo9PWC1QFfF3Vxaf4iaJAcypWlcaK05wUW8.0yVo8jS2S5galDKtVnp0mYcOeW4yeErbDjr-pXQqb22aa1lCd4xgtMKVzFX-kDL76px0lPAgQTEgQLdYOsUf0g
https://www.researchgate.net/scientific-contributions/Philippe-Vandevivere-487618?_sg%5B0%5D=UZqX40tVxbZMPznLz0I1S-ZNoRSjT1_gUyqlwGpJMfW_WawI5jhmwadgdHatJ-qxjc09QKo.rgWAFK3Li97L3kFBpDZR1jnTh84U4cRKEIPmq76mqeGaWcz9kOen_hNza_HylyHzXY3q2UGiv1_ONs7yrxVpxw&_sg%5B1%5D=rLUvCTyr5QBMarRZXIanG6kW9_A4irlpZmXkVo9PWC1QFfF3Vxaf4iaJAcypWlcaK05wUW8.0yVo8jS2S5galDKtVnp0mYcOeW4yeErbDjr-pXQqb22aa1lCd4xgtMKVzFX-kDL76px0lPAgQTEgQLdYOsUf0g
https://www.researchgate.net/scientific-contributions/Willy-Verstraete-38469495?_sg%5B0%5D=UZqX40tVxbZMPznLz0I1S-ZNoRSjT1_gUyqlwGpJMfW_WawI5jhmwadgdHatJ-qxjc09QKo.rgWAFK3Li97L3kFBpDZR1jnTh84U4cRKEIPmq76mqeGaWcz9kOen_hNza_HylyHzXY3q2UGiv1_ONs7yrxVpxw&_sg%5B1%5D=rLUvCTyr5QBMarRZXIanG6kW9_A4irlpZmXkVo9PWC1QFfF3Vxaf4iaJAcypWlcaK05wUW8.0yVo8jS2S5galDKtVnp0mYcOeW4yeErbDjr-pXQqb22aa1lCd4xgtMKVzFX-kDL76px0lPAgQTEgQLdYOsUf0g

Vajnhandl and Valh in 2014 showed that it is essential to work together in research and innovation
to create a "Water efficient Europe.” The European Innovation Partnership on Water (EIP) aims to
foster the creation of commercial possibilities and innovative approaches to water-related problems.
The textile industry takes an active part in the EIP, especially when it comes to converting wet textile
processes into dry, energy-efficient ones. With case studies highlighting best practices, water reuse
and recycling are gaining popularity in the textile sector.

A study by Malakootian and Fatehizadeh (2010) showed the rise of the pH of the water treatment
process employing jar equipment, lime, and NaOH as softening agents. At various pH levels, color
removal was accomplished by using alum and ferric chloride coagulants to increase floc size.
According to the study, removing 75% of the color required 40 mg/L of alum and ferric chloride.
However, it was discovered that the treatment boosted the water's electrical conductivity. The study
also refuted Coro and Laha's (2001) conclusions of color reduction to less than 15 units. In this work,
the researchers used large concentrations of ferric chloride coagulants, organic polymers, and

activated silica to the water to achieve color reduction below 15 units.

Research by Bhuiyan et al. in 2015 shows the investigation into the use of gamma irradiation to
remediate textile effluent revealed effective color and organic pollutant degradation. It was
determined that the treated wastewater may be recycled for irrigation and fabric processing. With
regard to performance, cotton fabric manufactured from wastewater that had been treated was safe.
Reusing irradiated effluent after dyeing can save a lot of fresh water, which is good for the

environment and helps the textile sector conserve resources.

The research from Popuri and Pagala in 2019 describes the efficacy of various methods and
environmental factors for color removal from green dye effluent. Using an ideal RPM of 150, a time
frame of 90 minutes, a dosage of 1.5 gm, and a pH of 8.9, the coagulation process produced a
maximum color removal of 99.72%. While the adsorption method produced a maximum color
removal of 87.47% with an ideal RPM of 90, a processing duration of 120 minutes, a dosage of 2
gm, and a pH of 2.55, it did so with a lower dosage and longer processing time. With ideal RPM of
90, period of 120 minutes, dosage of 2.5 gm, and pH of 10.45, the adsorption technique produced a

remarkable color removal of 787.04% utilizing activated carbon made from sawdust.

18



Nasruddin et al (2018) made a study on the regeneration potential of activated carbon. The study
discovered that employing 0.05 M HCI solution for 360 minutes at a flow rate of 1 mL/min is the
ideal regeneration condition for used activated carbon. Methylene blue and iodine levels varied
among the various forms of carbon, with BRAC (Batch Regenerated Activated Carbon) having the
highest mesopore content and CRAC (Column Regenerated Activated Carbon) having the highest
micropore concentration. Utilizing HCI solution for chemical regeneration, spent activated carbon
was successfully cleaned of impurities, enhancing its ability to absorb substances. Utilizing activated

carbon in industrial wastewater applications is made possible by this technique.

Al-Zawahreh et al. (2022) showed significant removal of textile dyes using pine bark compost in
both batch and fixed bed column experiments. In both single and competitive settings, the ability of
pine bark compost to remove the textile dyes BV10(Basic Violet) and DB151(Dark Blue) was
evaluated. The dye removal efficiency in column studies ranged from 55% to 77% of batch
equilibrium. Strong competition was seen when both colors were present, especially in
dynamic/column settings, which decreased the compost's usage to 45%-61%. Without substantial
bed depths, removing DB151 with BV10 under dynamic conditions might not be feasible. Ethanol

column regeneration was successful, especially for preconcentrating textile dye streams.

Thuong et al. (2018) conducted a Fixed-Bed Column study for removing organic dyes from aqueous
solution by pre-treated durian peel waste. Different bed heights (2 cm, 4 cm, 6 cm) and different flow
rates were used in case of fixed bed column test. In a column mode, cationic dyes like methylene
blue and crystal violet demonstrated great adsorption effectiveness on durian peel. Initial dye
concentration, flow rate, and bed height were just a few of the variables that influenced removal
effectiveness, breakthrough, and exhaustion times. The carbonyl and hydroxyl groups on the surface
of the durian peel contributed to its efficacy. According to the study, durian peel could be used to

filter harmful compounds out of water.

The study by Araudjo in 2019 et al showed that employing graphene oxide (GO) for wastewater
treatment results in the successful removal of color and turbidity. When compared to traditional
treatments in textile mills, GO application showed considerable gains while requiring no pH
modifications. By combining GO with centrifugation, turbidity was reduced by 90%, and color
removal efficiency was increased by 76% in just one hour. Additionally, COD was reduced by GO

therapy by more than 60%. Removal efficiency of 66% for color and 88% for turbidity were seen
19



when GO was paired with sedimentation. To maximize GO surface alterations and investigate low-
cost industrial production techniques, more study is required.

3. Methodology

3.1 Sample Collection

The sample water collection was carried out at Masco Concept Knitting Ltd., located in Gazipur.
The collection process involved using clean, sterile containers with a 4-litre capacity, suitable for
the intended analysis. During collection, the containers were carefully submerged at the designated
sampling location, ensuring that the interior of the container or the water surface remained
untouched. Filling these containers required careful attention to avoid introducing any air bubbles,
and the containers were then filled to capacity. After filling, each container was securely sealed,
properly labelled, and stored at room temperature, approximately 25 degrees Celsius, away from
direct sunlight and chemical substances. The samples were transported by road using a CNG

Autorickshaw to the laboratory for further analysis.

CHANDARA
= = g
e ) b
e 5 SAFIATH
SUKUNDIRBAG
Masco Industries L
Ltd. (Composite
Sataish RS
i Asia F »@ ERSHADNAGAR
P QAMHAA
Dhaka Imperial Hospital 5
P UCHPARR Bonoma '-P-w}'-.t—:@ Nimtoli Rail Gate
ROSULBAG
T Tongi Govt. College DATTAPARA - : @El
@ BORO DEWRA QE] t
Cherag Ali
E] Fisons Rd
BORO DEWRA MORKUN
SA DAKKHIN PARA 2 i
i PORANMONDOL KATHALDIA Tong|
TEK IS L Bﬁ
A1 Google
= s NS el

20



The collected samples are from two different stages. One from the pit after going through the
biological tank. And another from before going through any treatment process in the ETP.

Concept Knitting Limited
ETP Flow Chart (With ZLD Scope)

Physio-Chemical-Biological ETP, Capacity: 50m3/hr

| ETP Inlet ‘

I

| Screener ‘

I

| Collection Tank ‘

|

Air Blow -I Equalization Tank |
L Polymine Coagulation

. . . . Storage Tank

Chemical Reaction Chamber Feed Pump ‘
‘ Coagulation & Flocculation Reaction ‘ Polymine Coagulant Dosing
Primary Clarifier (Lamella |
Type
v

Sludge Drain
Sludge Bed

| Sludge Recirculation -I—r

h J

5

Clarifier

v

Filter Feed Tank

v
| Filter Feed Pump

Re-use, Recycle
r'y

v
Inline Tank

v

Post Aeration ‘

Biological Tank D

"—b| MGF&ACF | —* UF |

Digital Flow Meter |—>| Outlet Flow Meter ‘

Treatment Water Discharge (Meet DoE
Inland Surface water discharge standard)

Figure 2 ETP Flow Chart

21



Figure 3 Sample Water

22



Table 1 Volumes of Water for Different Types of Uses in Masco Concept Knitting

Types of use Volume (m?)
Dying and washing 1400~2200
Miscellaneous (Washroom, bathroom, 200-800

drinking water etc.)

Drinking

Overhead Tank (100 m%)
(400 m3) Miscellaneous

(300 m3)

_ | Boiler Discharge
Pumping | (100 m3) (2100 m%)
(2200 m3)

Stenter + Splitter
(230 m3)

WTP ] Generator
(1800 m3) (70 m3)

Dyeing
(1320 m3)

ETP
(1400 m3)

Washing
(80 m3)

Figure 4 Direction of Water Flow in Masco Knitting

Each day, the apparel industry produces roughly 10 tonnes of clothing. The table indicates that each
day, about 2400 m3 of wastewater is created.

23



3.2 Sample Parameter Test

Following sample collection, the sample was kept in the lab at room temperature. Both the sample

testing and the jar testing were conducted on the day of collection. In order to identify the

characteristics of the raw wastewater, we measured various water quality parameters using the

instruments outlined in the accompanying table.

Table 2 Instruments used for Testing Different Physico-chemical Characteristics

Instruments / Process used Parameters
Spectrophotometer Color, TSS, COD, Fe, Mn,
Multimeter pH, TDS
Titration Chloride, Hardness
BOD Trak ii Chassis, Incubator BOD
Turbidity meter Turbidity

3.3 Jar Test

Six jars, each holding 500 ml of sample water, were used for the Jar Test. Each jar was treated with

1 mg (2 mg/L) of powdered Calcium Hydroxide. After the addition of Calcium Hydroxide, the jars

were placed in a flocculator and stirred at 100 rpm for a minute. Then, each jar received a

graduated addition of Powdered Activated Carbon, commencing with 0.5 mg (1 mg/L) in the first

jar, 1 mg (2 mg/L) in the second jar, 1.5 mg (3 mg/L) in the third jar, and so on. The jars were then

returned to the flocculator and mixed at a speed of 60 rpm for 10 minutes. Testing was carried out

immediately after the settling period, and follow-up tests were conducted at intervals of 24 and 48

hours. Sperate tests were conducted both using filter paper and without the use of filter paper.

24




== et Y | i
Figure 6 Jar Test (Raw Water) Figure 5 Jar Test (24 hours after mixing PAC & Ca (OH)2)

In this experiment, we used a glass column with a dimension of 6.5°°x6.5°’x12”’. The column was
assembled using Granular Activated Carbon, and we conducted tests at bed heights of 3" and 6”. We
began by adding a 2 mg/L dosage of Calcium Hydroxide to 1000 mL of the sample water. The sample
was then subjected to flocculation for one minute at a rate of 100 rpm. The sample water solution
was then introduced into the column, and we maintained control over the flow at the outflow at a rate
of 50 ml/min. After passing through the column once, we tested the samples at varying time intervals
(0 hour, 0.5 hour, 1 hour, 2 hours, 3 hours, 6 hours, and 24 hours) to evaluate different

physicochemical characteristics.

25



Figure 7 Fixed Bed Column

3.4 Chemical used

Powdered Activated Carbon (PAC), Granular Activated Carbon (GAC), Lime (Ca(OH)>)

3.4.1 Activated Carbon

Activated carbon is predominantly found in two forms:

1. Powdered Activated Carbon (PAC)

2. Granular Activated Carbon (GAC)
PAC is recognized for its superior absorption performance, cost-effectiveness, and finer particles.
Activated carbon's increased adsorption capacity is due to its large surface area and well-developed
micropores. According to Hu Zian (2018), The interaction of different forces, including as van der
Waals forces and electrostatic action, is what essentially drives the adsorption property of AC.
Because of its enormous, porous surface area and natural attraction force, AC may trap and hold a

26



variety of substances on its surface. As a result, specific compounds are effectively eliminated from
the wastewater. A study by Fares (2018) further substantiates this, claiming that the adsorption ability
of AC powder increases the treatment's effectiveness.

3.4.2 Lime

Calcium hydroxide, also known as Ca(OH)2 or lime, plays a crucial role in water treatment processes,
primarily through increasing the pH level and precipitating ions responsible for water hardness. Apart
from these functions, lime exhibits several advantages in conventional wastewater chemical
treatment. It aids in pH regulation, oxidizable organic pollutant reduction, clarification, precipitation
of dissolved pollutants, the flocculation of colloidal particles as well coagulation. Occasionally, lime
serves as a supportive agent in processes such as coagulation, flocculation, and adsorption.
Asadollahfardi's study in 2018 found lime to be a relatively superior coagulant in jar tests.
Malakoutian (2010) discovered that how effectively color removal happens and with any increased
use of lime. Primarily used as a softener, lime, when employed as an aid, binds with other particles,
augmenting the mass of the flocs, and subsequently accelerating their settling speed in water.

3.4.3 Isotherm Method

The adsorption isotherm is a method for assessing a chemical material's capability for adsorption and
establish the relationship between the amount of color removed and the amount of carbon required
for color removal. To understand the thermodynamic phenomena of activated carbon adsorption, two
isotherms are commonly employed. They are: Freundlich isotherm and the Langmuir isotherm. The
primary distinction between these two is that the equation of Freundlich isotherm is based on

empirical observations, while the Langmuir isotherm is more theoretically derived.

According to Ayawei (2015), the Freundlich isotherm is appropriate for modeling multilayer
adsorption processes and is particularly applicable to adsorption that takes place on heterogeneous

27



surfaces. It describes the surface's heterogeneity and the exponential distribution of each active site.